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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15C RS§247-QP
50.0 15C RS5247-AVG
| |
|
40.0
4
30.0 |
1M
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.156 61.67 -4.02 B5.69 51.20 0.05 10.42 QP
2 0.156 43.07 -12.62 55.69 32.60 0.05 10.42 Average
3+ 0.194 60.54 -3.30 63.84 50.10 0.03 10.41 QF
4 0.194 33.74 -20.10 53.84 23.30 0.03 10.41 Average
5 0.283 50.58 -10.14 60.72 40.20 0.04 10.34 QP
6 0.283 32.98 -17.74 50.72 22.80 0.04 10.34 Average
7 0.393 48.49 -9.50 57.99 38.21 0.00 10.28 QP
8 0.393 31.49 -16.50 47.99 21.21 0.00 10.28 Average
9 0.486 42.40 -13.83 56.23 32.20 -0.03 10.23 QP
10 0.486 25.70 -20.53 46.23 15.50 -0.03 10.23 Average
11 0.558 41.65 -14.35 56.00 21.50 -0.04 10.19 QP
12 0.558 31.35 -14.65 46.00 21.20 —0.04 10.19 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: 2AFZZPC21G



saronas. FCC RF Test Report

Report No. : FR420425A

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15C RS§247-QP
50.0 | 15C RSS247-AVG
40.0
30.0
1
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.182 60.96 -3.46 64.42 50.50 0.05 10.41 gP
2 0.182 41.06 -13.36 54.42 30.60 0.05 10.41 Average
3 0.272 52.83 -8.24 61.07 42.50 -0.02 10.35
4 0.272 32.23 -18.84 51.07 21.90 -0.02 10.35 Average
5 0.360 47.45 -11.29 58.74 37.20 -0.05 10.30
6 0.360 28.85 -18.89 48.74 19.60 —0.05 10.30 Average
7 0.387 46.43 -11.89 58.12 36.20 -0.06 10.2
8 0.387 29.12 -19.00 48.12 18.88 —0.06 10.29 Average
9 0.489 45.66 -10.53 56.19 35.50 —0.07 10.2
10 0.489 26.96 -19.23 46.19 16.80 -0.07 10.23 Average
11 0.582 41.31 -14.69 56.00 31.20 -0.07 10.18 QF
12 0.582 25.61 -20.39 46.00 15.50 —0.07 10.18 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Report No. : FR420425A

Appendix C. Radiated Spurious Emission

Test Engineer : Koi Ji Relative Humidity : 41 ~42%
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Mode gﬁagg) Antenna Modulation Channel = Frequency gg:g RU | Remark
Mode 1 = 2400-2483.5 8 Bluetooth EDR_8-DPSK 00 2402 3Mbps - -
Mode 2 = 2400-2483.5 8 Bluetooth EDR_8-DPSK = 39 2441 3Mbps - -
Mode 3 = 2400-2483.5 8 Bluetooth EDR_8-DPSK 78 2480  3Mbps = - -
Mode 10 = 2400-2483.5 9 Bluetooth EDR_8-DPSK 00 2402 3Mbps - -
Mode 11 = 2400-2483.5 9 Bluetooth EDR_8-DPSK = 39 2441 3Mbps - -
Mode 12 = 2400-2483.5 9 Bluetooth EDR_8-DPSK 78 2480  3Mbps = - -
Summary of each worse mode
Mode Modulation Ch. (llz\;eHg) (dlléi\c-;lm) (dIéer\1/i/tm) M(ng)in Pol. Z?/Zk Result = Remark
1 oo 00 236993 5570 7400 | -1830 V  PEAK Pass Band Edge
1 EDBF'{“_%t_"S’;hSK 00 | 480400  39.74 7400 | 3426 H  PEAK Pass  Harmonic
2 EDBF'{”_?_OS;“SK 39 - - - - - - Band Edge
2 EDBFL”%t_OS;hSK 39 732300 4271 7400  -31.29 H  PEAK Pass  Harmonic
3 EDBFL“%t_OS’;hSK 78 | 249746  56.10 7400  -17.90 H PEAK Pass Band Edge
3 EDBFL“_%t_OS’;hSK 78 | 744000  43.09 7400  -3091 H PEAK Pass  Harmonic
10 EDBF'{”_%t_OS’;hSK 00 | 2389.69  55.87 74.00 1813 V  PEAK Pass Band Edge
10 NS00l 00 | 480400 4055 7400  -3345 vV PEAK Pass  Harmonic
1 e 39 : : - - : - Band Edge
1 EDBFL“_%t_OS’;hSK 39 | 732300  42.99 7400  -31.01 H PEAK Pass  Harmonic
12 EDBFL”_%t_OS;hSK 78 248354  56.55 7400  -1745 H  PEAK Pass  Band Edge
12 EDBFL”_%t_OS;hSK 78 | 744000  44.23 7400  -2977 V  PEAK Pass  Harmonic
Sporton International Inc. (Kunshan) Page Number : Clof C16
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Pol. Horizontal Fundamental
mLeveI(dBqu) mLeveI{dBWﬂn)
138 138
915 \ 915
ki ki
iy | i FOPRT 180
654 \ 654
1 Mt e
Aaks, A Ny ey I’ " '
4#4 LI T
.
Peak s s
163 163
m 23 262, 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Wb B B B B B B B a dyg MoBfu B B BN B B B B o dy
1 235.69 55.1¢ 74.00 -18.90 39.06 32.30 8.68 30.94 .00 1 240000 98,95 ----ev -oeeee B2.68 3240 0.80 30.93 6.0 103 50 PEAK
2 2350.69 38.31 54.00 -23.69 1427 3230 8.68 30.94 6.60 M. 7416 - - 57.89 3240 8.88 30.93 6.0 183 50 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20f C16
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Pol. Vertical Fundamental
mLeveI(dBqu) mLeveI{dBlle)
138 138
915 \ 915
iy 1 FOPART 180 i FOPRTIEC
654 1 654
* L
I St i jradnbptl -ttt PR R ]
LL 1L — "
ottt
Peak s s
163 163
m 23 262, 1368, 24 40 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 2369.93 5576 74.00 -18.30 39.57 2.3 873 30.94 6.00 105 31O PEA 1 240000 10,72 ---svv -vnee- 845 3240 880 30.93 6.0 105 310 PEA
2 239.93 38.91 54.00-23.09 1478 3234 873 30.94 6.6 185 318 AVERAGE M. 75,93 - - 59.66 32,40 B8.88 38.93 6.0 185 310 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak s P WP b ™. R
W WW -
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 4504.00 39.74 74.80 -34.26 56.60 34.29 11.54 65.69 @.00 -~ - PEAK 1 4504.00 39.44 74.80 -34.56 5830 34.29 154 65.69 @.00 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number : C40of C16
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Pol. Horizontal Vertical
1‘,lreu!\mi(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
i FCCPARTF5C i3 FCPARTTEC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
488 Y ypy e " § 7 " s Ll ahand i
Peak P'; WMWW” b K I R L
35 !
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4862.00 39.64 74.00 -34.36 55.92 34.20 12.06 65.54 .00 == PEAK 1 4382.00 40.41 74.00 -33.59 59.69 34.20 12.06 €5.54 @.00 - - PEAK
1 73308 4271 74.88 3119 S6.78 35.80 1499 64836 .00 PEAK 173308 42.57 7480 3143 S6.64 35.80 1499 6436 8.0 - - PEAC
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Pol. Horizontal Fundamental
mLeveI(d&Nﬂn) mLeveI{d&Nlm)
138 138
95 [\ w5 1
iy I FCOPART 150 i FOPTIEC
654 [ l 654
J 1
e Nttty ok Y SO W "
Dl Il It
4#4 484 il
Peak s s
163 163
44 Lk} U6 164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 2497.46 56.10 74.00 -17.90 39.80 32.40 8.7 30.97 6.0 108 5SS PENK 1 2430.00 95.64 ---eev oomeee 7933 340 888 30.97 6.0 lo@ 55 PEAK
1 M97.46 3131 5400 -20.69 1501 3240 8.87 36.97 6.8 188 55 AVERAGE R R 5454 1240 888 30.97 6.0 108 55 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dBqu) mLeveHdBﬂWm)
138 138
1
915 / \ 915
iy I FOPRT IS0 i FOPTIEC
654 J \ 654
I ) oAl i J gl A i . " e 1 W]
) ' = : 48 R -
oA
Peak s s
163 163
44 Lk} U6 164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn & Bl B B B B a g Mo din & B B & B B a g
1 249416 55.12 74.00 -18.88 30.82 32.40 8.7 30.97 6.00 108 312 PENK 1 2430.00 101,29 ---eev -omeee B4.98 3240 08.88 30.97 6.0 100 312 PEAK
2 M34L16 30.33 5400 -23.67 14.83 3240 8.87 30.97 6.8 188 312 AVERAGE 1 M09 76,58 ------ - 66.19 3240 B8.88 30.97 6.0 108 312 AVERAGE
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Pol. Horizontal Vertical
1‘,mu!\iei(IIBIMm] o Level (dBuVim)
138 1134
915 915
i FCCPARTF5C i3 FCPARTTEC
650 65
FCC PART15C (AVE) FCC PART 15C (AVE)
s o % g
Peak L i v WWWWW
ik ponet L,
5 !
Avg
163 163
3000 6000, 9000, 12000 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 4960.00 4012 74.80 -33.80 59.21 34.24 1.07 65.40 @.00 -~ -- PEAK 1 4%60.00 39.88 74.00 -34.12 58.97 34.24 1.07 5.40 0.0 - - PEAK
1 7M9.00 43.89 74.88 3091 57.27 35.88 1521 6509 @@ - - PEAK 1 7A49.08 4273 7480 3127 S6.91 35.88 15.21 6509 @8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C8of C16
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Pol. Horizontal Fundamental
mLeveI(dBlle) mm&l{d&l\fﬂm
138 138
915 \ 915
iy \ FOPART 180 i FOPRTIEC
654 l 654
. el ! W.J L A APyt il A
g [t s :
WW
Peak s s
163 163
m 23 262, 1368, 24 40 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 369.15 55.23 74.00 -18.77 39.18 2.3 873 30.94 6.00 12 49 PEN 1 240000 107,22 ---eev =omees 96.95 3240 8.80 30.93 600 12 49 PEAK
2 139.15 30.44 5400 -23.56 1431 3234 873 30.94 6.8 182 49 AVERAGE M. 843 - - 6616 3240 B8.88 30.93 6.0 102 49 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dBqu) mLeveI{dBlle)
138 138
915 ‘ 915
iy \ FOPART 150 i FOPRT 180
654 ] 654

Ld |
‘ " bl ol A P s bt
agr " oo " b i i Y
e LT

Peak s s

163 163
m 23 262, 1368, 24 40 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 2389.69 55.87 74.00 -18.13 39.64 32.3 8.76 30.93 6.0 108 63 PEA 1 240000 102,78 ----vv -enee- 86,51 3240 08.80 30.93 6.00 100 63 PEA
2 1339.69 3108 54.80 -2.92 14.85 32.33 8.78 36.93 6.6 188 63 AVERAGE M. 7199 e - 6172 3240 B.88 38.93 6.0 108 63 AVERAGE
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
iy FCCPART 15C i FCCPART15C
650 6540
FCCPART15C (AVG) FCCPART 15C (AVG)
m ol
Peak memmw o e s
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o MedWndin B BN B & B & a g
1 4504.00 40.14 74.00 -33.86 59.60 34.29 1054 65.69 .00 == PEAK 1 4504.00 40.55 74.80 -33.45 59.41 34.29 154 65.69 @.08 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number : C11 of C16
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Pol. Horizontal Vertical

mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)

1138 134

915 975

i FCCART 1 i FCCARTTC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)

m l freg L B W ¥l i

Peak s o * "
I e ) o

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 430200 39.65 7400 -34.30 3593 34.20 1.6 65.04 0.00 -~ PEAK 1 4200 40.14 7400 -33.80 .40 .20 1.6 6554 000 - - PEMC
1 73308 4299 74.88 3161 57.86 35.80 14.99 64836 .00 -~ PEAK 1 73308 42.05 7480 3195 S6.12 35.88 14.99 6436 8.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLeveI(dBqu) mLeveI{dBWﬂn)
138 138 i
915 Jﬂ\ 915
iy 1 FOPRT IS0 i FOPRTIEC
654 r \ 654
L1 b i v
s e ot ' ) bt m o i
A i
Peak s s
163 163
44 Lk} UG 164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 2483.54 56.55 74.00 -17.45 40.24 32.40 8.8 30.97 6.0 361 205 PEAK 1 2430.00 105,68 -----v -=--=- 89.37 3240 08.88 30.97 6.0 %1 285 PEAK
2 M33.54 3176 54.00 -20.04 1545 3240 8.88 36.97 6.8 361 205 AVERAGE 1 M09 88.89 -----r -ooe- 6458 3240 B.88 38.97 6.0 361 205 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dBqu) 1‘,wLwel{dl!u\l‘lln)
1138 1138
1

95 /f\\ w5
iy I FOPRT IS0 i FOPRTIEC
654 J \ 654

o L ST
4#4 LI P et oL

0
Peak 5 2
163 163
44 Lk} UG 164 4882 200 1000 1400. 1800. 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

WoddjndiNn B Bl B B B B a g Mo din & B B & B B a g
1 2490.39 55.62 74.00 -18.38 39.32 32.40 8.7 30.97 6.0 294 1602 PEAK 1 2480.00 101,68 -----v -=---- 85,37 3240 8.88 30.97 6.0 24 182 PEAK
149,39 30.83 5400 -23.17 1453 3240 8.87 30.97 6.8 294 182 AVERAGE R 66.58 3240 8.8 30.97 6.0 294 102 AVERAGE
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12

Mode Harmonic

2400-2483.5_Bluetooth EDR_8-DPSK_CH78_2480MHz

ANT 9
Pol. Horizontal Vertical
i Level (dBuVim) o Level (dBuVim
1138 134
975 915
i3 FCCPRT 150 i3 FCCPRTTSC
650 650
FCC PART 15C (AVG) FCC PART 1AC (AVG)
488 484 i
Peak 1 WWW i
5 5
Avg
163 16.3
3500 6000, 9000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
ednddn & B Bh B B B m iy Mol ddin & BN Bh B B B o
1 4%60.00 4011 74.00 -33.89 59.20 34.24 1.07 65.40 0.00 -~ -- PEAK 1 4960.00 40.50 74.00 -33.50 59.59 34.24 1.07 540 0.00 - - PEC
1 744B.00 425 74.86 -31.44 56.74 35.88 15.21 6519 @@ - - PEAK 1744008 .13 7400 -29.77 56.41 35.88 15.21 65.19 @8 - - PEAK
Wleve\(dﬂn\ﬂm] mleveltdBme}
138 1134
05 h
i FOCPART 14C a FOCPART 15C
Peak il il
Avg FCC PART15C (AVG) FCCPARTHEC (AVG)
! - NWMWWWWMWWMWWMM
15 5
1. 163
{
14000 18400, 20600, . 23600, 25000 18000 19400, 20600, 20, 23600, 24000
Frequency (MHz) Frequency (NHz)
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
1.7| T1.7|
3 4
FCC PART 15C) FCQ PART 15C |
46.7| 46.7| ’7
— j -
" 5 MMS i, 5 6 Mgl
" " ol
1 K : O P e I K 2 3 Myf et oMt
217 \M{J o 217 W‘NUW AT TV e
1IN 13304 N
Peak
-3.3|
na M7
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200, 300, 200, 500, 500, 700, 800, 900, 1000
Frequency (MHz) Frequency (MHz)
Li'_'it (_)v?r ReadAntenna Cable Preamp A/Pos T/Pos Limit Over ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
MHz dBuv/m dBuv/m dB  dBuv  dB/m dB dB cm  deg Wiz douV/m douv/m  d8  dowy di/m  dB dB em _deg
; 1;2';; ;;; :‘;: ’;;'i‘; ‘;gg E:Z ';'i'; ;;i; T 1 58.13 23.49 48.8@ -16.51 42.35 12.39 @.89 32.14  --- --- Peak
. N e " . . i - 2 251.16 23,12 46.8@ -22,88 34.51 18.51 2.3 32.26  ---  --- Peak
3 i:ﬁ:: ;;;i ﬁ: :ﬁ;; ;;gi ;‘:'g; ii: gig - 3 442.25 23.81 46.88 -22.99 29.57 22.60 3.86 32.22 --- Peak
M o623 2964 4600 -16.96 29.18 28.13 403 3238 - 4 576.11 25.63 46.8@ -20.37 28.92 25.52 3.49 32.3@ --- Peak
6 B87.48 30.42 46.80 -15.58 29.25 29.88 4.32 32.25  ---  --- Peak 3 636.25 26.64 46.60 -19.36 28.89 126.30 3.68 3113 o Pesk
- - . . - . . - 3 831.22 30.39 46.8@ -15.61 29.89 28.67 4.19 32.36 ---  --- Peak
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SPORTON LAB.

Appendix D. Duty Cycle Plots

For Ant.8:
3DH5 on time (One Pulse) Plot on Channel 39

& Marker

InpulZ 500 Atlen 10dB 0. Fe #vg Type: Power (RM
Coractions: Off Gate: O Trig: Frae Run BT ity
Freq Ref Int (S) o W Marker 1

Peak
Search

Pk Search

Config
Delta (A)

Properties
Fixed
Marker
Function

NnrAgn off
Marker—
Delta Marker y
Center 2.402000000 GHz #Video BW 1.0 MHz Span 0 Hz| (Reset Delta)

Res BW 1.0 MHz Sweep 10.0 ms (1001 pts)| fisarcer Table Counter
5 O

Function Function Width Function Value Marker Settings
< Diagram

All Markers Off

ul
off

‘Couple Markers
On
off

Input Z- 50 0 #Alten 10d8 PNO: Fast
Corections: Off Gater OFf
Freq Ref: Int (S) IF Gain: Low
Sig Track: Off
= Sweep Time
15 m Mkr1 50.10 ms JAnnotation

Scale/Div 10 dB Ref Level 106.99 dBpV : dBu\ | Nomal
Trace
Sweep | Measure

Continuous
Single

1
LI S b PR N g g Al i gl e AU g e R

Center 2.402000000 GHz #Video BW 1.0 MHz Span 0 H:
Res BW 1.0 MHz Sweep 100 ms (1001 pts}

IR .15 A8 132

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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SPORTON LAB.

For Ant.9:
3DH5 on time (One Pulse) Plot on Channel 39

& Marker

PNO: Fast #Awvg Type: Power (RMS] |
off Trig: Free Run Select Marker
Marker 1

n: Low
Sig Track. O

Search

Pk Search

Config
Delta (A)

Properties
Fixed

Marker

onkpon off Function

Marker—
Deilta Marker y
Center 2.402000000 GHz #Video BW 1.0 MHz Span 0 Hz| (Reset Delta)

Res BW 1.0 MHz Sweep 10.0 ms (1001 pts)| fisarcer Table Counter
5 Marker Table b

Mode Trace Scale Function Function Width Function Value Marker Setfings
N 1 i 0 L BuV < Diagram
2 1 t BECT

a1 @)

a1 1 L] 0 B All Markers Off

ul
off

‘Couple Markers
On

off

Input Z- 50 0 #Alten 10d8 PNO: Fast #Awvg Type: Power (RMS] |
Corections: Off off Trig: Free Run
Freq Ref: Int (S) Gain: Low
ig Track: Off
= Sweep Time

10 m< JAnnotation

Ref Level 106.99 dBpV

Sweep / Measure
Continuous
Single

’1
LI S b PR N g g Al i gl e AU g e R

Center 2.402000000 GHz #Video BW 1.0 MHz Span 0 H:
Res BW 1.0 MHz Sweep 100 ms (1001 pts}

IR .15 A8 132

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.
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